

## 作废声明

检验报告(编号:182GT06001、182GT06002、182GT06003、182GT06004、  
182GT06005、182GT06006、182GT06007、182GT06008、182GT06009、  
182GT06010、182GT06011、182GT06012、182GT06013、182GT06014、  
182GT06016、182GT06017、182GT06018、182GT06019、182GT06020、  
182GT06021、182GT06022、182GT06023、182GT06024、182GT06025、  
182GT06026、182GT06027、182GT06028、182GT06029、182GT06030),  
结果通知书(编号:182GT06001、182GT06002、182GT06003、182GT06004、  
182GT06005、182GT06006、182GT06007、182GT06008、182GT06009、  
182GT06010、182GT06011、182GT06012、182GT06013、182GT06014、  
182GT06016、182GT06017、182GT06018、182GT06019、182GT06020、  
182GT06021、182GT06022、182GT06023、182GT06024、182GT06025、  
182GT06026、182GT06027、182GT06028、182GT06029、182GT06030)  
于2018年8月10日申明作废。

特此申明!

国家轻工业鞋类皮革毛皮制品质量监督检测上海站

2018年8月10日

